Replacement Parts List for Heater Model B150B
Maq870-146
Rev

KEY KEY
NO. PARTNUMBER PART DESCRIPTION QrTyY NO PARTNUMBER PART DESCRIPTION QTy
1 M17014AB Shell, Upper 1 16-15 M10993-1 Spring, Relief 1
2 M16679 Deflector, Heat 1 16-16 M8940 Ball, 1/4 dia. 1
3 M16887-6 Chamber, Combustion, Assembly 1 16-17| M51159-01 Motor, w/relay 1
4 M11084-27 Screw, Hex Hd., #10-16 x 1/2 2 17 M16661 Clamp, Motor 4
5 M11084-29 Screw, #10-16 x 3/4 2 18 M51043-01 Screw, Motor Clamp, #1/4-20 x 1 1/2 2
6 M16656-4 Photocell Assembly 1 19 WLM-4C Lockwasher 1/4 in. 2
7 M16660 Bracket, Photocell 1 20 NPC-4C Nut, Hex #1/4-20 2
8 M10908-2 Screw, Hex Hd., #6-32 x 3/8 2 21 M16810A Shell, Lower 1
9 i Burner Head Assembly 1 22 M11084-27 Screw, Hex Hd., #10-16 x 1/2 6
9-1 M16790-12 Fuel Line 1 23 M11271-6 Nut, Clip 6
9-2 M19630 Filter, Screen Fuel 1 24 M12828 Bracket, Shell Support 1
9-3 M50660-05 Nut, Flare 1 25 M11084-27 Screw, Hex Hd., #10-16 x 1/2 8
9-4 079685-01 Connector, Male 1 26 M11084-29 Screw, #1-16 x 3/4 2
9-5 M50817-01 Fitting, Barb 1 27 1000576 Grommet Leads Thru Lower Shell 2
9-6 M8882 Seal, Nozzle 1 28 M50671-01 Control, Safety 1
9-7 M10659-1 Washer, Nozzle 2 29 M12462-17 Relay, Motor Start 1
9-8 M10809-1 Spring, Nozzle 1 30 M16645 Bracket, Motor Support 1
9-9 M18022 Nozzle, 1.1 GPH 1 31 1000577 Grommet 1
9-10 M10962-2 Spark Plug 1 32 M11084-27 Screw, #10-16 x 1/2 (Grounding) 1
9-11 M50924-01 Body, Burner Head 1 33 M16697-02 Transformer, 5000 Voit 1
10 M11084-27 Screw, Hex Hd., #10-16 x 1/2 3 34 11084-27 Screw #10-16 x 1/2 2
1 M50814-03 Airline, Tubing 1 35 M11143-1 Bushing, Strain Relief 1
12 M50873-01 Clip, Airline 2 36 079218-03 Cord, Power 1
13 * Wire Assembly (red) 2 37 RC2-2C Screw, Rd. Hd., #8-32 x 1/4 2
14 M11084-27 Screw, #10-16 x 1/2 1 38 M51090-15 Tank, Fuel 1
15 M17058 Fan 1 39 M51027-06 Cap, Fuel 1
16 - Motor & Pump Assembly 1 40 M10990-3 Bushing, Rubber, Fuel Line 1
16-1 M16545 Cover, End Filter 1 Into Fuel Tank
16-2 M12461-31 Screw, #10-32 x 1 10 41 M27417 Plug, Drain, Includes “O" Ring 1
16-3 M12179 Filter, Intake 1 42 M25296-1 Bracket, Relay 1
16-4 M12244-1 Filter, Output 1 43 M11084-27 Screw, #10-16 x 1/2 2
16-5 M11637 Filter, Lint 1 44 M11084-27 Screw, #10-16 x 1/2 2
16-6 M50545 Cover, End Pump 1
16-7 M8643 Blade 4 PARTS AVAILABLE - NOT SHOWN
16-8 |  M22456-1 Rotor Pump 1 M51295-03 Decal, Tradename
16-9 M22009 Insert, Rotor 1
16-10 M8645 Body, Pump 1
16-11| FHPF3-4C Screw, #10-32 x 1/2 2 | *Standard hardware item, availablg locally.
16-12|  M50817-01 Fitting, Barb 1| **Not available as an assembly.
16-13 M22997 Plug 1
16-14| M27694 Screw, Adjusting 1
R
§ WHT
$ BLU WHT
SAFETY g|RED BLU
5 : CONTROL |BLK PHOTO- WHT GRNf oR
T w CELL =
T r
S WHT 2 BLK Rio
5 sTm)E
F
MODEL B1508B S 9 L |
WHT " hEn '_‘“
GRN R
PARK
;z;onvz = SPLUG RED  pgp

1



Figure 3 - Replacement Parts lllustration for Heater Model B1508

Motor and Pump Assembly

16-16

“ 1614

Pa

Or~uv L

MATE 10- 1 s

in



M A{870- 144
Rev. H

MASTER Models B100A & B150B
P/N Listing - Wheel/Handle Assembly

REF

NO. B100A QTY B150B [*124
1 RearHandle M51334-02 1 M51334-01 1

2 Front Handle M15131-5 1 M51334-03 1

3 Support Frame M12342-3 1 M12831-3 1

4 Screw, #10-24x 13/4 M12345-33 8 M12345-33 8

5 Torquelocknut, #10-24  NTC-3C 8 NTC-3C 8

6 Axle M51015-01 1 M16801-2 1

7 Wheel M19295 2 M19295 2

8 Capnut M28526 2 M28526 2

THERMOSTAT KIT - HA1200
For all models. Keeps your building at the temperature
you select day and night.

ACCESSQRIES

AIR GAUGE KIT - HA1180
For all models. Special tool to check air pressure.

WHEELS AND HANDLE KIT - HA1206
For model BSOD. Makes heater even more portable
and convenient. Easy to assemble, install.




